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KR A A R (BRI H 5D TR
The test report is invalid if it is not affixed the official seal of the laboratory to it.
2. BHBNRE REFINSEALKEATE (SRKBANERTE) LK.
Copies of the test report without the official seal of the laboratory are invalid.
3. AR gl R, fHE AR A TR
The test report is invalid without the signatures of compiler, checker and approver.
4. RS IREOER
The test report is invalid if it is blotted out.
5. RGASE = PHAAE, AR BRI .
It is forbidden to copy the test report partially without the written approval of the
laboratory.
6. IEFERFLATIWEGE R, DO PIEFE AT 3L
The conclusion of the consignation test is only valid for the provided sample.
7. AR DL SORHE, BECOUAR () BURBESC, R R R, M
BArh SO N HE
The test report has been drafted in Chinese and translated into English (if exist)
for convenience only. In the event of discrepancy, the Chinese version shall
prevail.
8. BRAAH UL, R AR R

Unless noted otherwise, the test type is consignation test.

Hohb: FWETT SR %% 3455 Address: No.345 East Yunling Road, Shanghai
B B 2 S (Post Code): 200062 '

H1Li%(Tel): (021) 31765555 fEH.(Fax): (021) 31015117

RdE (web site): www.ghs.cn

B {5 4 (E-mail): zmh@ghs.cn
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b AW 78 H AL it CR-P2 6. OV 1600mAh
5o 4 AR Chinese
Name of Sample _ﬁi Lithium Manganese Dioxide Battery CR-P2 6.0V 1600mAh
English
M5 1119100289
Sample No.
EXTR V] RO T A B e R I A PR 2
Consignor Huizhou Huiderui Lithium Battery Technology Co., Ltd
& FRA SO T B R R R TR A
Manufacturer Huizhou Huiderui Lithium Battery Technology Co., Ltd
- BA R CCFRRSIBMIEN SRABAET )

Test method

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3

Rel (RTERRYESRMEN D WRRFFUETF )

¥ <
FIRATA ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGERQUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3
FondhR ! .
:%”r% B, WO BEEISE
ppearance Black and yellow Plastic film shell
Higg 8 8 9019-10-24 HrRlALE B 2019-10-28 ~ 2019-12-06
Accepted Date Test Date
KRR B e BERCRL ; B ; $esh vy s SRAERR B ; SR hIscE
o Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Crush, Forced discharge
R, IR ARKAE (CRTFaEREwEnnENs uié}ﬁﬂf‘
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3#4r#EEEK .,
M k4 The sample has passed the test items of UNITED NATIO on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Cr t\g Rev. 6
Conclusion ~ |Amend. 1 38.3
A H I (Date
Py B H1.02g . Lithium content:l.02g. ANTJ 7S HE4H HE b2 m@ﬁ@%%}}at ery./
Comment
E TR X / R 3 4 AL
Consignor 216006
Addrose Post Code
wAE Y TE g B
Approver: “ Checker: Compller
R%

.

Title:

B S TR (Vice chief engineer)
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|
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# /?‘_‘;t
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e | A&RAB LA AR ZRIAFAEHKT 4k I
}%—’T . *&ml‘lru% $mru1é ‘é’lf-
Name of Test Standard requirement or The ;
No. T Clause Number of Standard Test Result | Conclusion | Remark
gfg."rlﬁl CRTER Tz mdi-i R bR
#1 ﬁl’:?ﬁ)}» ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JLH+&E 1
1 A?‘tgﬁd '@%T'l . See Appendix 1 % i/
1tude UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.1
REE (Tl Emm iy R fbr
PR AEFH) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | ILpH% 2
2 KT, 2 See Appendix 2 k% /
Thermal test UN Manual of Tests and Criteria Basrer
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.2
%% (KTHaRBIEmEN AKMis
= FMY ST/SG/AC. 10/11/Rev. 6 Amend.1 38.3 LK% 3
3 V-bﬁz?- BT, 3 ' See Appendix 3 A v
1bration UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.3 j
;Iéé (KT TR BEYERGENS R
y L) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | ff 4
d S{:ﬁik by - See Appendix 4 GLi /
oc UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.4
%ﬁ@ (CRTRRBRYZEHNEND KRR
= M) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | LKt 5
5 ML BT 5 See Appendix 5 G /
External short |uy anual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rev.6 Amend. 1 Section
38.3 Test T.5
%g (CRFERRwERmENR RRAis
? fit) ST/SG/AC.10/11/Rev. 6 Auend. 1 38.3 | L f3% 6
8 Cﬁfﬂzh SN o See Appendix 6 = /
rus UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend.1 Section
38.3 Test T.6
%ﬁ'@ (%Tfé}l‘ﬁﬁi‘%ﬁijﬁﬂ"]}iiﬁ(ﬁ WREAAR
HEFA) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JLHiZ 7
7 ?ﬁ%ﬂfﬁ(% WHT. 8 See Appendix 7 A /.
Forced discharge |uy manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.8
This space intentionally left blank
o | wTFEE
M IR LA IEELRE : 20°C-23°C ; RBERSE : /%
Test Environment Ambient temperature:20°C-23°C;Ambient humidity:/%
Condition
RA A )
Test ltem
S ORBHA i —
Subcontracted Test SexBT | LK / R /
Condition Subcontracted | Name Post Code
Laboratory o bk / w75 y
Address Tel
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A5 1 RMAR LA | AR
No. Name of Test Items Altitude simulation
S 2 3
#lf-u% ﬁ-ﬁ::{k,”.\} RE B] Before RIEE After /ﬁiéﬁk %"J’r?:‘@/-;- —ﬁ'—%
T Sample Status RE R N3 RE FFr#& /% | Mass Loss | Residual |3
Sample Mass ocv Mass ocv OCV  |Other
No. /g A% /g AY /% /% Event
001 A 35.6030 | 6.64 | 35.6014 | 6.64 0.00 | 100.00 | ©
002 e i 35.7071 | 6.63 | 35.7053 | 6.63 0.01 | 100.00 | o
003 L I 35.7663 | 6.62 | 35.7651 | 6.62 0. 00 100.00 | ©
004 . 35.6903 | 6.62 | 35.6888 | 6.62 0.00 | 100.00 | o
A
005 Fulljybji?c?xiarged 35. 8485 / 35. 8469 / 0. 00 i 0
YN
006 hdﬁ;éfﬁiirmm 35. 8876 / 35'8869 / 0.00 / )
007 TR 35. 8905 / 35. 8
Rully discharged : . 8892 Z 0.00 V4 o)
008 Full’f%ffcfarged 35. 7235 / 35. 7226 / 0. 00 / 0
\/L—F"j: li'l'his space intentionally

left blank

i LR V-RA D-MA R-EL F-RK 0-Rk. LRA. LMK, KL, AAX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B 9 BRIRE LA | AR
No. Name of Test Items Thermal test
o) VAN s
e | HERE Fe, Do BB Afer | 5 k| M40 S
%T Sample Status RE |FRLE RE FF3#- %, /& | Mass Loss| Residual | L%
Sample Mass ocv Mass ocv OCV |Other
No. /g vV /g AY % /% | Event
001 g v =) 35.6014 | 6.64 | 35.5942 | 6.61 0. 02 99.55 | o
002 S o 35.7053 | 6.63 | 35.6978 | 6.60 0. 02 99.55 | o
003 o 35.7651 | 6.62 | 35.7594 |  6.60 0.02 | 99.70 | o
004 e 35.6888 | 6.62 | 35.6820 | 6.61 0. 02 99.85 | o
005 e e wed | 35.8469 / 35. 8412 / 0. 02 / 0
006 b | 35,20 / 35. 8823 / 0.01 / 0
007 L e | 35.8892 / 35. 8826 / 0. 02 / 0
008 St 35. 7226 / 35. 7178 / 0.01 / 0

Fully discharged

\ »< ~|This space intentionally
AR AE left blank

Hix: LR V-RA D-MAR R-2RE F-R2K -k, LRA. LMK, LaE. LAk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 3 AR B LA )
No. Name of Test Items Vibration
s YN ~ s
e | HERA ke oy BB A gk | #aw | i
L Sample Status RE FROUE| RE FF#&-9, /& | Mass Loss | Residual | 3
Sample Mass ocv Mass ocv ocv Other
No. /g NV /g A% /% /% Event
001 o 35.5942 | 6.61 | 35.5834 | 6.61 0.03 | 100.00 | o
R
002 skods B 35.6978 | 6.60 | 35.6892 | 6.60 0.02 | 100.00 | o
K
003 s 35.7594 | 6.60 | 35.7529 | 6.60 0.02 | 100.00 | o
K -
004 vy 35.6820 | 6.61 | 35.6692 | 6.60 0. 04 99. 85 0
2 56 &0t .
005 Fully dieotergsd | 35- 8412 / 35. 8346 0. 02 / 0
SEATH
006 Sl e | 35, 8524 / 35. 8745 / 0. 02 £ 0
SEATHH
007 Fully diootarged | 35- 8826 / 35. 8736 / 0. 03 / 0
SR
008 Fully diooared |85. 7178 / 35. 7097 / 0. 02 / 0
j\f"i FThis space intentionally

FiE: LR V-RA DR R-E F-RK 0-RMF. RBA. LMK, LKL, ik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.




LA TR R A RN )
o R E-HR 4
SRICI Testing Co., Ltd. Test Report—Appendix 4  NO. 1119100289

6/10
F5 i AR R B L AR s
No. Name of Test Items Shoek
S5 Lyp. s %s
AT Bef &) Aft
%% | samplest e RE | ARLE| RE |FHR/E| MassLoss | Residual | H
Sample Mass ocv Mass ocv OCV | Other
No. /g N /g N % 1% Event
RIBH -
001 e el 35.5834 | 6.61 | 35.5827 | 6.61 0. 00 100.00 | o
002 G 35.6892 | 6.60 | 35.6892 | 6.60 0. 00 100.00 | o
003 i 35.7529 |  6.60 | 35.7525 | 6.60 0.00 | 100.00 | o
004 o S 35.6692 | 6.60 | 35.6684 | 6.60 0.00 | 100.00 | o
005 | purs gt ced | 35.8346 35. 8346 / 0. 00 / 0
006 | prcaiel o | 35.8745 / 35. 8742 / 0. 00 / 0
007 |  puiraiee i dd 358736 / 35. 8733 / 0..00 / 0
008 | purie e cea | 35.7097 / 35. 7094 / 0. 00 / 0
‘/L - ?E I: This spalceeftir;)tleanntkionally

iz Lk V-RA DA R-RE F-RK 0-AMR. RAL. LMK, RRE. LRK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A 5 KRR A 4 A et
No. Namie of Test Items External short circuit
¥ v = 38
WS ERE Ry AR
Sample No. Sample Status e xtern/zt C o e Other Event
PN GEN
001 Undischarged 80. 1 &
AR,
002 Undischarged 87.5 0
I
003 Undischarged 83.0 0
R
004 Undischarged 6.9 0
= SEATH
005 Fully discharged 81.9 0
SEATH
006 Fully discharged 76.9 0
SEAT
007 Fully discharged 76.0 0
SEASTHER '
008 Fully discharged 80. 4 0
PLF 28 This space intentionally left

blank

Hix: D-AHR R F-RK 0-Rffk. LK. LA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 : BARELH | S

No. Name of Test Items Crush
s HBRA . f;fﬁl’ﬁf&t EYR R Y
Sample No. Sample Status ' C Other Event

009 G 45.3 0

010 L 31. 4 0

011 SO 33.0 0

012 Sl 32. 4 0

013 el 30. 5 0

g Fulljf%i?c?arged 24.7 0

i Fuujc;ﬁ%i?cfarged 95.1 ¢

Ri6 Fully?%i}fcf.arged 26.8 2

uig Full?%i}?cfarged 286 2
LI Fasfq | This space intentionally Left

blank

&iE: D-MRIR F-R K 0-LMBIR, LAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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53 , BWAELH | wHL
No. Name of Test Items Forced discharge
M5 HaRE H4eq %
Sample No. Sample Status Other Event
019 Ful 1%633)3 cfarged 2
020 Full%?ibfc?argcd o
021 Ful 19;/6?i}§(clfarged e
022 Fulliﬁ{déiﬁfcfarged g
023 Fullj?%i)zlcf‘arged 0
024 Funjjﬁ%iﬁfcfarged ©
025 Fullajs%iﬁfcfarged 0
026 Fuu?%i?cfarged 2
027 Fullj?%izﬁcf‘arged D
pe XS -

Fully discharged

This space intentionally

Ur=aH left blank

&ix: DR F-R K 0-LMik, RAK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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